



































MOWER DECK ASSEMBLY

Item # Description Part #
1 Deck Weldment 10695*
2 1/4-20 X 3/4 GRS ZP Bolt nB2so | PAGE 12
3 Blade Engagement Cable Clip 10673*
4 1/4-20 Nyloc Nut NB180
5 Nut - Serrated Flange 5/16-18 NB170
6 Deck Side Skid 18512*
7 Bolt - Serrated Flange, 5/16-18 X 3/4| NB596
8 Brush Guard 10681*

TRANSAXLE ASSEMBLY

ltem # Description Part #
1 Wheel - Asy Right; WB24 4.8x8 2401RK
2 Screw - Set 5/16-18 X 1/2 NB312
3 Pulley - Transmission, 8" 2410
4 Washer - SAE Flat 1/4 ZY NB274
5 Washer - 1/4 Split Lock NB135
6 Bolt - Hex 1/4-28 X 3/4 06X105
7 Bolt - Serr Flange, 5/16-18 X 3/4 NB596
8 Weldment - Shift Handle 13897*
9 Grip - Transmission Lever 2427
10 Lever - Transmission 20652*
11 Nut - Serr Flange 5/16-18 NB170
12 Transaxle - 4 Speed 19563
13 Washer - 3/4ID X 1 1/40D NB184
14 Key Stock - 3/16 X 1 1/2 2434
15 Wheel - Asy Left; WB24 4.8x8 2401LK
16 Ring - E-Style Retaining 3/4 NB621

When ordering replacement parts
*USE PAINT CODE: TK=BLACK 13




WIRING CONFIGURATION

Wiring Harness PN 19202
=4 PIACES

nor acc | CONNECTTOSWITCH 7 :
N—— W_u»mok.o: 4 GA/GREEN 5 - 18 5" ﬂ@ JOENGINE

_ .A npﬁ\am»\mmgsm_. \38@82%@9.@1._
RED yCOREEN = - T 19191 SOCKET, QTY 1
10] O]

E}QA 4-12.5" ASD44/16 GA/BLACK 1 -12.5"
AH
W_u\»moww: 4 GA/GREY 3-12.5" ASO22/14 GA/GREY 2 - 12.5' [2]
GREY— NOT \
Cm_mU HARNESS COVER MATERIAL, ASO70 - Tubing - Convolufed, 3/8 ID Blk Non Slit - 10" LENGTH \
\TO ENGINE
192190 PIN QITY 2

2411 - TOP ENGINE PULLEY

>
w
|
|
]
o
w
z
Y]
z
w
o
w
=
(e}
a
|
o)
o
=
o
[a]

T30V - V-BELT PULLEY

TRANSAXLE PULLEY
20651 — BLADE PULLEY

B27 — TRANSAXLE IDLER PULLEY

-
|
w >
i
w o=
-
X 20
< &E
0w
M Z

o=
o

z 0
g

o
o

o0
8 FO

CONFIGURATION

20655 — BLADE ENGAGEMENT BELT

BELT

14



MAINTENANCE LOG

Date of Service

Service Performed

Notes

15




4 N

swisherinc.com

OWNER'S
MANUAL

MODEL NO.

WBRC11524

A IMPORTANT

Read and follow alll
Safety Precautions
and Instructions
before operating this
equipment

\_ !

24" WALK BEHIND

Each cutter has its own model number. Each engine has its
own model number. The model number for the cutter will be
found on the right hand side of the drive belt housing. The
model number for the engine will be found on the top of the
valve cover.

All cutter parts listed herein may be ordered directly from
Swisher or your nearest Swisher dealer.

All engine parts may be ordered from the nearest dealer of the

engine supplied with your cutter

WHEN ORDERING PARTS, PLEASE HAVE THE
FOLLOWING INFORMATION AVAILABLE:

* X X X

*

PREDATOR

ROUGH CUT

PRODUCT — WALK BEHIND ROUGH CUT
SERIAL NUMBER -

MODEL NUMBER -

ENGINE MODEL NUMBER -

TYPE -

PART NUMBER

PART DESCRIPTION

TELEPHONE - 1-800-222-8183
FAX - 1-660-747-8650

SWISHER ACQUISITION INC.
1602 CORPORATE DRIVE
WARRENSBURG, MO 64093

/] ®

L

/

CHANGING YOUR LANDSCAPE SINCE 1945



	Cover
	Warranty

	Safety Precautions 1

	Safety Precautions 2

	Operation 1

	Operation 2

	Operation 3

	Safety Decals

	Assembly Detail

	Engine Detail

	Rear Cover Detail

	Handle Bar Detail

	Blade Driver Detail

	Brake Detail
	Deck Detail

	Transaxle Detail

	Belt Configuration

	Wiring Detail

	Ordering Information


